

Comfort Rubber Gloves Industries S/B

TENSILE STRENGTH TEST RESULT (EN STD)

(UNAGED)

Type of glove: OCF40NBBL

Lot No.: 00104F106-08

Off Line Lot No.:

Size: M-240mm

Sample: ONLINE

Tensile Machine Id : P499-M

Ruler Id : P 804-M

Oven Id : -

Die Cutter Id : P 594-M

Tested date: 05-01-2020

Force at Break

Unaged:- Min 6 Newton

Test No.	Weight g	Width mm	Area mm ²	FAB N	T.Strength MPa	Elongation %
1	4.189	3	0.33	8.41	25.48	766
2	4.177	3	0.33	9.05	27.43	935
3	4.160	3	0.33	8.84	26.80	909
4	4.202	3	0.33	7.32	22.18	821
5	4.194	3	0.33	7.07	21.43	824
6	4.207	3	0.33	7.42	22.49	902
7	4.189	3	0.33	7.46	22.62	915
8	4.167	3	0.33	8.06	24.42	916
9	4.204	3	0.33	7.96	24.11	921
10	4.213	3	0.33	7.74	23.44	950
11	4.220	3	0.33	8.68	26.30	947
12	4.192	3	0.33	8.42	25.53	869
13	4.186	3	0.33	8.43	25.55	930
Average	4.192	3	0.33	8.07	24.44	893
SD ^(N-1)	0.017	0	0.00	0.63	1.91	56
Medium	4.192	3	0.33	8.06	24.42	915
Maximum	4.220	3	0.33	9.05	27.43	950
Minimum	4.160	3	0.33	7.07	21.43	766

Tested by: ILLI NAJWA
(Lab Assistant and above)

Verified by: *Kamal*
(Lab Sr. Supervisor and above)

Comfort Rubber Gloves Industries S/B
TENSILE STRENGTH TEST RESULT (EN STD)
(AGED)

Type of glove: OCF40NBBL
 Lot No.: 00104F106-08
 Off Line Lot No.:
 Size: M-240mm
 Sample: ONLINE
 Tensile Machine Id : P499-M
 Ruler Id : P 804-M
 Oven Id : -
 Die Cutter Id : P 594-M
 Tested date: 11-01-2020

Force at Break
 Aged- Min 6 Newton

Test No.	Weight g	Width mm	Area mm ²	FAB N	T.Strength MPa	Elongation %
1	4.189	3	0.33	6.79	17.64	810
2	4.177	3	0.33	7.30	18.73	735
3	4.160	3	0.33	7.79	17.21	822
4	4.202	3	0.33	7.72	21.36	698
5	4.194	3	0.33	7.01	18.77	645
6	4.207	3	0.33	7.20	16.31	760
7	4.189	3	0.33	7.50	20.53	769
8	4.167	3	0.33	7.56	12.93	707
9	4.204	3	0.33	6.26	22.97	803
10	4.213	3	0.33	6.39	11.83	741
11	4.220	3	0.33	7.26	20.18	746
12	4.192	3	0.33	7.87	17.71	775
13	4.186	3	0.33	6.05	20.87	762
Average	4.192	3	0.33	7.13	18.23	752
SD(N-1)	0.017	0	0.00	0.60	3.20	49
Medium	4.192	3	0.33	7.26	18.73	760
Maximum	4.220	3	0.33	7.87	22.97	822
Minimum	4.160	3	0.33	6.05	11.83	645

Tested by: ILLI NAJWA
 (Lab Assistant and above)

Verified by: Kamal
 (Lab Sr. Supervisor and above)